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Introduction

Coronary artery disease (CAD) is the leading cause of death  

in the United States. Unstable angi
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Table 1. Applying Classification of  
Recommendations and Level of Evidence� 
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* Data available from clinical trials  

or registries about the usefulness/

efficacy in different subpopulations, 

such as gender, age, history of 

diabetes, history of prior myo- 

cardial infarction, history of heart 

failure, and prior aspirin use. 

 † A recommendation with Level of 

Evidence B or C does not imply  

that the recommendation is weak. 

Many important clinical questions 

addressed in the guidelines do not  

lend themselves to clinical trials. 

Even though randomized trials are 

not available, there may be a very 

clear clinical consensus that a 

particular test or therapy is useful  

or effective.

Introduction

Class IIb

Benefit ≥ Risk
Additional studies with broad 
objectives needed; additional 
registry data would be helpful

Procedure/Treatment  
may be considered

n Recommendation’s  
usefulness/efficacy less  
well established 

n Greater conflicting  
evidence from multiple  
randomized trials or  
meta-analyses

n Recommendation’s  
usefulness/efficacy less  
well established

n Greater conflicting  
evidence from single  
randomized trial or  
nonrandomized studies

n Recommendation’s  
usefulness/efficacy less  
well established

n Only diverging expert  
opinion, case studies, or 
standard-of-care

Class III
Risk ≥ Benefit
No additional studies needed

Procedure/Treatment should 
not be performed/adminis-
tered since it is not help-
ful and may be harmful

n Recommendation that 
procedure or treatment is  
not useful/effective and  
may be harmful 

n Sufficient evidence from 
multiple randomized trials  
or meta-analyses

n Recommendation that  
procedure or treatment is  
not useful/effective and  
may be harmful 

n Limited evidence from  
single randomized trial or 
nonrandomized studies

n Recommendation that 
procedure or treatment is  
not useful/effective and  
may be harmful 

n Only expert opinion, case 
studies, or standard-of-care

may/might be considered

may/might be reasonable

usefulness/effectiveness is 
unknown /unclear/uncertain or  
   not well established 

is not recommended

is not indicated

should not

is not useful/effective/beneficial

may be harmful

D
ischarge/Post-D

Ischarge Care
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I. Initial Evaluation and Management

A. Clinical Assessment

Recommendations for Initial Triage

Class I 	 1. Patients with symptoms of ACS (chest discomfort 

with or without radiation to the arm[s], back, neck, 

jaw or epigastri
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NTG every 5 min for a maximum of 3 doses and call 

9-1-1 if symptoms have not resolved completely.  

(Level of Evidence: C)

4. Patients with a suspected ACS with chest discom-

fort or other ischemic symptoms at rest for greater 

than 20 min, hemodynamic instability, or recent syn-

cope or presyncope should be referred immediately 

to an emergency department (ED). (Level of Evidence: C)

B. Early Risk Stratification

Recommendations

Class I 	 1. Patients who present with chest discomfort or 

other ischemic symptoms should undergo early risk 

stratification for the risk of cardiovascular events 

(e.g., death or re-myocardial infarction [MI]) that fo-

cuses on history, including anginal symptoms, physi-

cal findings, electrocardiogram (ECG) findings, and 

biomarkers of cardiac injury (see Table 2). (Level of 

Evidence: C)

2.	 A 12-lead ECG should be performed and shown 

to an experienced emergency physician as soon as 

possible after ED arrival, with a goal of within 10 

min for all patients with symptoms suggestive of 

ACS. (Level of Evidence: B)

3. If the initial ECG is not diagnostic but the patient 

remains symptomatic and there is high clinical sus-

picion for ACS, serial ECGs, initially at 15- to 30-min 

Initial E/M
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C. Immediate Management 

Recommendations

Class I 	 1. The history, physical examination, 12-lead ECG, 

and initial cardiac biomarker tests should be inte-

grated to assign patients with chest pain to 1 of 4 

categories: a noncardiac diagnosis, chronic stable 

angina, possible ACS, and definite ACS. (Level of 

Evidence: C)

2. Patients with probable or possible ACS but whose 

initial 12-lead ECG and cardiac biomarker levels are 

normal should be observed in a facility with cardiac 

monitoring and repeat ECG (or continuous 12-lead 

ECG monitoring) and repeat cardiac biomarker 

measurement(s) should be obtained at predeter-

mined, specified time intervals. (Level of Evidence: B) 

3. In patients with suspected ACS in whom ischemic 

heart disease is present or suspected, if the follow-

up 12-lead ECG and biomarker measurements are 

normal, a stress test (exercise or pharmacological) 

to provoke ischemia should be performed in the ED, 

in a chest pain unit, or on an outpatient basis in a 

timely fashion (within 72 h) as an alternative to in-

patient admission. Low-risk patients with a negative 

stress diagnostic test can be managed as outpa-

tients. (Level of Evidence: C)

Initial E/M
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4. In low-risk patients who are referred for outpa-

tient stress testing (see above), precautionary phar-

macotherapy (e.g., ASA, sublingual NTG, and/or 

beta blockers) should be considered while awaiting 

results of the stress test. (Level of Evidence: C)

5. Patients with definite ACS and ongoing ischemic 

symptoms, positive cardiac biomarkers, new ST-seg-

ment deviations, new deep T-wave inversions, he-

modynamic abnormalities, or a positive stress test 

should be admitted to the hospital for further man-

agement. Admission to the critical care unit is rec-

ommended for those with active, ongoing ischemia/

injury and hemodynamic or electrical instability. 

Otherwise, a telemetry step-down unit is reasonable. 

(Level of Evidence: C)

5. Patients with possible ACS and negative cardiac 

biomarkers who are unable to exercise or who have 

an abnormal resting ECG should undergo a pharma-

cological stress test. (Level of Evidence: B)

6. Patients discharged from the ED or chest pain unit 

should be given specific instructions for activity, 

medications, additional testing, and follow-up with a 

personal physician. (Level of Evidence: C)

In
it

ia
l E

/M
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II. Early Hospital Care
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5. Oral beta-blocker therapy within 24 h should be 

administered to patients without a contraindication 

(Level of Evidence: B)

6. In UA/NSTEMI patients with continuing or  

frequently recurring ischemia and in whom beta 

blockers are contraindicated, a nondihydropyridine 

calcium channel blocker antagonist (e.g., verapamil 

or diltiazem) should be given as initial therapy in  

the absence of clinically significant left ventricular 

dysfunction or otherthout a contraindicatiion 

iithini

adminiithifistered to patients win dysfuncticant left ventr

i

al therapy in 

ically sthe absence of clin 
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B. Initial Conservative Versus Initial Invasive Strategies 

Recommendations

Class I 	 1. An early invasive strategy (i.e., diagnostic angiog-

raphy with intent to perform revascularization) is  

indicated in UA/NSTEMI patients who have refracto-

ry angina or hemodynamic or electrical instability 

(without serious comorbidities or contraindications 

to such procedures). (Level of Evidence: B)

2. An early invasive strategy (i.e., diagnostic angiog-

raphy with intent to perform revascularization) is  

indicated in initially stabilized UA/NSTEMI patients 

(without serious comorbidities or contraindications 

to such procedures) who have an elevated risk for 

clinical events. (Level of Evidence: A) (See Table 3.) 

3. In women with low-risk features, a conservative 

strategy is recommended. (Level of Evidence: B)

Class IIb 	 1. In initially stabilized patients, an initially conser-

vative (i.e., a selectively invasive) strategy may be 

considered as a treatment strategy for UA/NSTEMI 

patients (without serious comorbidity or 

H
ospital Care

D
ischarge/Post-discharge 
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	 contraindications) who have an elevated risk of  

clinical events (see Table 4) including those who are 

troponin positive. (Level of Evidence B)  The decision to 

implement an initial conservative strategy in these 

patients may be made considering physician and  

patient preference. (Level of Evidence: C)
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Table 3. Selection of Initial Treatment Strategy:  
Invasive Versus Conservative Strategy

Preferred Strategy	 Patient Characteristics

Invasive		  Recurrent angina or ischemia at rest or with  
		  low-level activities despite intensive medical therapy

		  Elevated cardiac biomarkers (TnT or TnI)

		  New or presumably new ST-segment depression

		  Signs or symptoms of HF or new or worsening  
		  mitral regurgitation

		  High-risk findings from noninvasive testing

		  Hemodynamic instability

		  Sustained ventricular tachycardia

		  PCI within 6 months

		  Prior CABG

		  High risk score (e.g., TIMI, GRACE)

		  Reduced left ventricular function (LVEF less than 40%)

	

Conservative	 Low risk score (e.g., TIMI, GRACE)

		  Patient or physician preference in the absence of  
		  high-risk features

CABG = coronary artery bypass graft surgery; GRACE = Global Registry of Acute Coronary Events;  
HF = heart failure; LVEF = left ventricular ejection fraction; PCI = percutaneous coronary intervention;  
TIMI = Thrombolysis In Myocardial Infarction; TnI = troponin I; TnT = troponin T.

H
ospital Care



18

H
os

pi
ta

l C
ar

e

Table 4. Short-Term Risk of Death or  
Nonfatal MI in Patients With UA/NSTEMI*

		H  igh Risk	  Intermediate Risk 	 Low Risk
		  At least 1 of the following features 	 No high-risk feature, but must have 	 No high- or intermediate-risk feature
	 Feature	 must be present: 	 1 of the following:	 but may have any of the following features:

History	 Accelerating tempo of ischemic symptoms	 Prior MI, peripheral or cerebrovascular
	   in preceding 48 h 	   disease, or CABG; prior aspirin use

Character of pain	 Prolonged ongoing (greater than 20 min) 	 Prolonged (greater than 20 min) rest angina,	 Increased angina frequency, 
	   rest pain	   now resolved, with moderate or high	   severity, or duration
		    likelihood of CAD 	 Angina provoked at a lower
		  Rest angina (greater than 20 min) or 	   threshold
		    relieved with rest or sublingual NTG 	 New onset angina with onset 
		  Nocturnal angina	   2 weeks to 2 months prior
		  New-onset or progressive CCS class III or	   to presentation
		    IV angina in the past 2 weeks without pro- 
		    longed (greater than 20 min) rest pain but  
		    with intermediate or high likelihood of CAD

Clinical findings	 Pulmonary edema, most likely due to ischemia 	 Age greater than 70 years
	 New or worsening MR murmur
	 S3 or new/worsening rales
	 Hypotension, bradycardia, tachycardia
	 Age greater than 75 years

ECG 	 Angina at rest with transient ST-segment 	 T-wave changes 	 Normal or unchanged ECG
	   changes greater than 0.5 mm 	 Pathological Q waves or resting
	 Bundle-branch block, new or presumed new 	   ST-depression less than 1 mm in multiple
	 Sustained ventricular tachycardia	   lead groups (anterior, inferior, lateral)

Cardiac markers	 Elevated cardiac TnT, TnI, or CK-MB 	 Slightly elevated cardiac TnT, TnI, or	 Normal
	   (e.g., TnT or TnI greater than 0.1 ng per mL) 	   CK-MB (e.g., TnT greater than 0.01	  
		    but less than 0.1 ng per mL)		

*Estimation of the short-term risks of death and nonfatal cardiac ischemic events in UA (or NSTEMI) is a com-
plex multivariable problem that cannot be fully specified in a table such as this; therefore, this table is meant to 
offer general guidance and illustration rather than rigid algorithms.  

Adapted from AHCPR Clinical Practice Guidelines No. 10, Unstable Angina: Diagnosis and Management, May 1994. 

CABG
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Table 4. Short-Term Risk of Death or  
Nonfatal MI in Patients With UA/NSTEMI*
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C. Antiplatelet and Anticoagulation Therapy

A number of antiplatelet and antithrombotic agents are now 

available for use in ACS. The decision of which agents to use, 

when to administer them and at what doses is complex. Please 

see Figures 2, 3, 4 and 5 and Table 5 for guidance.  
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Figure 3. Algorithm for Patients With UA/NSTEMI  
Managed by an Initial Conservative Strategy
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Figure 4. Management After Diagnostic Angiography  
in Patients With UA/NSTEMI

J

Diagnostic Angiography

* See Dosing Table 5.

† Evidence exists that GP IIb/IIIa inhibitors may not be necessary if the patient  
received a preloading dose of at least 300 mg of clopidogrel at least 6 h earlier (Class I, LOE: B for clopidogrel  
administration) and bivalidrudin is selected as antithrombin (Class IIa, LOE: B).

‡ Additional bolus of UFH is recommended if fondaparinux is selected as antithrombin (see Dosing Table 5).

§ For patients in whom the clinician believes coronary atherosclerosis is present, albeit without any significant,  
flow-limiting stenosis, long-term treatment with antiplatelet agents and other secondary prevention measures  
should be considered.

ASA = aspirin; CABG = coronary artery bypass graft; CAD = coronary artery disease; GP = glycoprotein;  

IV = intravenous; LD = loading dose; PCI = percutaneous coronary intervention; pre angio = before angiography; 
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Figure 5. Long-Term Antithrombotic Therapy  
at Hospital Discharge After UA/NSTEMI

 
UA/NSTEMI Patient 

Groups at Discharge

* For aspirin (ASA) allergic patients, use clopidogrel alone (indefinitely), or try aspirin desensitization.

† For clopidogrel allergic patients, use ticlopidine, 250 mg by mouth twice daily.

‡ Continue ASA indefinitely and warfarin longer term as indicated for specific conditions such as atrial fibrillation;  
 LV thrombus, cerebral, venous or pulmonary emboli.

§ When warfarin is added to aspirin plus clopidogrel, an INR of 2.0 to 2.5 is recommended.

INR=international normalized ratio; LOE=Level of Evidence; LV=left ventricular,  
UA/NSTEMI=unstable angina/non–ST-elevation myocardial infarction.

Medical Therapy
Without Stent

Bare-Metal Stent
Group

Drug-Eluting Stent
Group

ASA* 75 to 162 mg/d indefi-
nitely (Class I, LOE: A) 

& 
Clopidogrel† 75 mg/d for at 

least 1 month (Class I, LOE: A) 
and ideally up to 1 year  

(Class I, LOE: B)

ASA* 162 to 325 mg/d for 
at least 3 to 6 months, then 
75 to 162 mg/d indefinitely 

(Class I, LOE: A) 
& 

Clopidogrel† 75 mg/d for 
at least 1 year (Class I, 

LOE: B)

Indication for Anticoagulation?

ASA* 162 to 325 mg/d for  
at least 1 month, then 75 to 

162 mg/d indefinitely  
(Class I, LOE: A) 

& 
Clopidogrel† 75 mg/d for at 

least 1 month (Class I, LOE: A) 
and ideally up to 1 year  

(Class I, LOE: B)

Add: Warfarin‡§ (Class IIb, LOE: B)
Continue with dual antiplatelet  

therapy as above

Yes No

H
ospital Care
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			D   uring          PCI		

		  Patient Received Initial 		  Patient Did Not Receive Initial
Drug*	 Initial Medical Treatment	 Medical Treatment 		  Medical Treatment	 After PCI	 At Hospital Discharge

Oral antiplatelet therapy

Aspirin	 162 to 325 mg nonenteric 	 No additional treatment	 162 to 325 mg nonenteric 	 162 to 325 mg daily should 	 162 to 325 mg daily should	
	 formulation, orally or chewed 		  formulation orally or chewed 	 be given† for at least 1 month	 be given† for at least 1 month	
				    after BMS implantation, 3	 after BMS implantation, 3	
 				    months after SES implantation,	 months after SES implantation,	
				    and 6 months after PES	 and 6 months after PES 
				    implantation, after which daily	 implantation, after which daily 
 				    chronic aspirin should be	 chronic aspirin should be 
				    continued indefinitely at a dose	 continued indefinitely at a dose 
				    of 75 to 162 mg	 of 75 to 162 mg

Clopidogrel	 LD of 300 to 600 mg orally 	 A second LD of 300 mg orally 	 LD of 300 to 600 mg orally	 For BMS: 75 mg daily for at	 For BMS: 75 mg daily for at
	 MD of 75 mg orally per day	 may be given to supplement a 		  least 1 month and ideally up to	 least 1 month and ideally up to
		  prior LD of 300 mg		  1 year. For DES, 75 mg daily	 1 year. For DES, 75 mg daily
				    for at least 1 year (in patients	 for at least 1 year (in patients
				    who are not at high risk of	 who are not at high risk of
				    bleeding) (See Figure 5) 	 bleeding) (See Figure 5)

Ticlopidine	 LD of 500 mg orally	 No additional treatment	 LD of 500 mg orally	 MD of 250 mg orally twice daily	 MD of 250 mg orally twice daily
	 MD of 250 mg orally twice daily			   (duration same as clopidogrel)	 (duration same as clopidogrel)

Anticoagulants

Bivalirudin	 0.1 mg per kg bolus, 0.25 mg 	 0.5 mg per kg bolus, increase 	 0.75 mg per kg bolus, 1.75 	 No additional treatment or con-
	 per kg per h infusion 	 infusion to 1.75 mg per kg per h 	 mg per kg per h infusion	 tinue infusion for up to 4 hours

Dalteparin	 120 IU per kg SC every 12 h	 IV GP IIb/IIIa planned: target 	 IV GP IIb/IIIa planned:  	 No additional treatment 
	 (maximum 10,000 IU twice	   ACT 200 s using UFH	   60 to 70 U per kg§ of UFH
	 daily)‡	 No IV GP IIb/IIIa planned: target ACT	 No IV GP IIb/IIIa planned: 
		    250 to 300 s for HemoTec; 300 to	   100 to 140 U per kg of UFH 
		    350 s for Hemochron using UFH

Enoxaparin	 LD of 30 mg IV bolus may be given║ 	 Last SC dose less than 8 h: 	 0.5 to 0.75 mg per kg 	 No additional treatment
	 MD=1 mg per kg SC every 12 h║; 	   no additional treatment  	   IV bolus
	   extend dosing interval to 1 mg per	 Last SC dose greater than 8 h:
	   kg every 24 h if estimated creatinine	   0.3 mg per kg IV bolus
	   clearance less than 30 ml per min║

Fondaparinux	 2.5 mg SC once daily. Avoid for 	 50 to 60 U per kg IV bolus of 	 50 to 60 U per kg IV bolus of 	 No additional treatment
	 creatinine clearance less than 	 UFH is recommended by the	   UFH is recommended by the 
	 30 mL per min║	 OASIS 5 Investigators¶	   OASIS 5 Investigators¶		  continued next page

Table 5. Dosing Table for Antiplatelet and Anticoagulant  
Therapy in Patients With UA/NSTEMI 
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			D   uring          PCI		

		  Patient Received Initial 		  Patient Did Not Receive Initial
Drug*	 Initial Medical Treatment	 Medical Treatment 		  Medical Treatment	 After PCI	 At Hospital Discharge

Oral antiplatelet therapy

Aspirin	 162 to 325 mg nonenteric 	 No additional treatment	 162 to 325 mg nonenteric 	 162 to 325 mg daily should 	 162 to 325 mg daily should	
	 formulation, orally or chewed 		  formulation orally or chewed 	 be given† for at least 1 month	 be given† for at least 1 month	
				    after BMS implantation, 3	 after BMS implantation, 3	
 				    months after SES implantation,	 months after SES implantation,	
				    and 6 months after PES	 and 6 months after PES 
				    implantation, after which daily	 implantation, after which daily 
 				    chronic aspirin should be	 chronic aspirin should be 
				    continued indefinitely at a dose	 continued indefinitely at a dose 
				    of 75 to 162 mg	 of 75 to 162 mg

Clopidogrel	 LD of 300 to 600 mg orally 	 A second LD of 300 mg orally 	 LD of 300 to 600 mg orally	 For BMS: 75 mg daily for at	 For BMS: 75 mg daily for at
	 MD of 75 mg orally per day	 may be given to supplement a 		  least 1 month and ideally up to	 least 1 month and ideally up to
		  prior LD of 300 mg		  1 year. For DES, 75 mg daily	 1 year. For DES, 75 mg daily
				    for at least 1 year (in patients	 for at least 1 year (in patients
				    who are not at high risk of	 who are not at high risk of
				    bleeding) (See Figure 5) 	 bleeding) (See Figure 5)

Ticlopidine	 LD of 500 mg orally	 No additional treatment	 LD of 500 mg orally	 MD of 250 mg orally twice daily	 MD of 250 mg orally twice daily MD of 250 mg orally twice daily250 mg orally twice daily
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Anticoagulants cont’d

Unfractionated heparin	 LD of 60 U per kg (max 4,000 U)	 IV GP IIb/IIIa planned: target	 IV GP IIb/IIIa planned: 60 to 70 	 No additional treatment 
	   as IV bolus║	



	

Anticoagulants cont’d

Unfractionated heparin	 LD of 60 U per kg (max 4,000 U)	 IV GP IIb/IIIa planned: target	 IV GP IIb/IIIa planned: 60 to 70 	 No additional treatment 
	   as IV bolus║	   ACT 200 s 	   U per kg§
	 MD of IV infusion of 12 U per kg 	 No IV GP IIb/IIIa planned:  	 No IV GP IIb/IIIa planned: 100	  
	   per h (max 1000 U per h) to maintain	   target ACT 250 to 300 s for 	   to 140 U per kg
	   aPTT at 1.5 to 2.0 times control 	   HemoTec; 300 to 350 s 
	   (approximately 50 to 70 s)║	   for Hemochron

Intravenous antiplatelet therapy

Abciximab	 Not applicable	 Not applicable	



28

H
os

pi
ta

l C
ar

e

D. Risk Stratification

Recommendations

Class I	 1. Noninvasive stress testing is recommended in low 

and intermediate-risk patients who have been free 

of ischemia at rest or with low-level activity and of 

heart failure for a minimum of 12 to 24 h. (Level of 

Evidence: C)

2. Choice of stress test is based on the resting ECG, 

ability to perform exercise, local expertise, and tech-

nologies available. Treadmill exercise is useful in pa-

tients able to exercise in whom the ECG is free of 

baseline ST-segment abnormali1.6 Td
(t)Tj
/Span<</ActualText<FEFF0069>>> BDC 
(i)Tjfree of 102mLt ECG 

-(Level of -h3-58/o8o
(i)Tj
EMmp 6.5 0 07e of 

baseli

ni
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disease, general debility) preclude adequate exercise 

stress.  (Level of Evidence: B)

5. Prompt angiography without noninvasive risk 

stratification should be performed for failure of sta-

bilization with intensive medical treatment. (Level of 

Evidence: B)

6. A noninvasive test (echocardiogram or radionu-

clide angiogram) is recommended to evaluate LV 

function in patients with definite ACS who are not 

scheduled for coronary angiography and left ventric-

ulography. (Level of Evidence: B)

H
ospital Care
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III. Coronary Revascularization

Recommendations for Revascularization With  
	 PCI and CABG in Patients With UA/NSTEMI

Class I 	 1. An early invasive percutaneous coronary inter-

vention (PCI) strategy is indicated for patients with 

UA/NSTEMI who have no serious comorbidity and 

who have coronary lesions amenable to PCI and 

who have any of the high-risk features listed in  2.J
ETFF0069ar5 2y bypTj
/graftalT(A/N<FE BDC 
(i)Tj
EMC 
(s )Tj
/Span<</ActualText<FEFF0069>>>ron )47.4065 277.4645 Tm
( )Tj
ualText<Fpan2473 -1.t
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6. CABG (or PCI) is recommended for UA/NSTEMI 

patients with 1- or 2-vessel CAD with or without  

significant proximal left anterior descending CAD 

but with a large area of viable myocardium and 

high-risk criteria on noninvasive testing. (Level of 

Evidence: B)
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Class III 	 1. CABG or PCI is not recommended for patients 

with 1- or 2-vessel CAD without significant  

proximal left anterior descending CAD with no  

current symptoms or symptoms that are unlikely  

due to myocardial ischemia and who have no isch-

emia on noninvasive testing. (Level of Evidence: C)

2. In the absence of high-risk features associated 

with UA/NSTEMI, PCI is not recommended for pa-

tients with UA/NSTEMI who have single-vessel or 

multivessel CAD and no trial of medical therapy,  

or who have 1 or more of the following:

a. Only a small area of myocardium at risk. (Level  

 of Evidence: C)

b. All lesions or the culprit lesion to be dilated  

with morphology that conveys a low likelihood  

of success.  (Level of Evidence: C)

c. A high risk of procedure-related morbidity or  

mortality. (Level of Evidence: C)

d. Insignificant disease (less than 50% coronary  

stenosis). (Level of Evidence: C)

e. Significant left main CAD and candidacy for 

CABG. (Level of Evidence: B)

R
evascularization
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IV. Hospital Discharge and  
Post-Hospital Discharge Care

The acute phase of UA/NSTEMI is usually  

over within 2 months. The risk of progression  

to MI or the development of recurrent MI or death is highest 

during this period. Most patients then resume a clinical course 

similar to that of patients with chronic, stable CAD.

A. Medical Regimen

An effort of the entire staff (physicians, nurses, dietitians,  

pharmacists, rehabilitation specialists, and physical and occu-

pational therapists) is often necessary to prepare the patient  

for discharge. Direct patient instruction is important and should 

be reinforced and documented with written instruction sheets. 

Enrollment in a cardiac rehabilitation program after discharge 

may enhance patient education and compliance with the  

medical regimen.

Recommendations for Post-Discharge Therapy

Class I 	 1. Medications required in the hospital to control 

ischemia should be continued after hospital dis-

charge in patients with UA/NSTEMI who do not un-

dergo coronary revascularization, patients with un-

successful revascularization, and patients with re-

current symptoms after revascularization. Upward 

or downward titration of the doses may be required. 

(Level of Evidence: C) 
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2. All post UA/NSTEMI patients should be given  

sublingual or spray NTG and instructed in its use. 

(Level of Evidence: C) 

3. Before hospital discharge, patients with UA/

NSTEMI should be informed about symptoms of 

worsening myocardial ischemia and MI and should 

be instructed in how and when to seek emergency 

care and assistance if such symptoms occur. (Level  

of Evidence: C) 

4. Before hospital discharge, post UA/NSTEMI pa-

tients and/or designated responsible caregivers 

should be provided with supportable, easily under-

stood, and culturally sensitive instructions with re-

spect to medication type, purpose, dose, frequency, 

and pertinent side effects. (Level of Evidence: C) 

5. In post UA/NSTEMI patients, anginal discomfort 

lasting more than 2 or 3 min should prompt the pa-

tient to discontinue physical activity or remove him-

self or herself from any stressful event. If pain does 

not subside immediately, the patient should be in-

structed to take 1 dose of NTG sublingually. If the 

chest discomfort/pain is unimproved or worsening  

5 min after 1 NTG dose has been taken, it is recom-

mended that the patient or a family member/friend 

call 9-1-1 immediately to access EMS. While activat-

ing EMS access, additional NTG (at 5-min intervals  

2 times) may be taken while lying down or sitting. 

(Level of Evidence: C)

D
ischarge/Post-D

ischarge 
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6. If the pattern or severity of anginal symptoms 

changes, which suggests worsening myocardial 

ischemia (e.g., pain is more frequent or severe or is 

precipitated by less effort or now occurs at rest), the 

patient should contact his or her physician without 

delay to assess the need for additional treatment or 

testing. (Level of Evidence: C) 

B. Long-Term Medical Therapy and Secondary Prevention

	 i. Antiplatelet Therapy

Class I 	 1. Aspirin 75 to 162 mg daily should be given and 

continued indefinitely for medically treated patients 

recovering from UA/NSTEMI. (Level of Evidence: A) For 

patients who have undergone PCI, ASA 162 to 325 

mg daily should be given for at least 1 month after 

bare-metal stent implantation, 3 months after siroli-

mus-eluting stent implantation, and 6 months after 

paclitaxel-eluting stent implantation, after which 

daily chronic ASA use should be continued indefi-

nitely at a dose of 75 to 162 mg. (Level of Evidence: B)

2. Clopidogrel 75 mg daily (preferred) or ticlopidine 

(in the absence of contraindications) should be given 

to patients recovering from UA/NSTEMI when ASA 

is contraindicated or not tolerated because of 
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	 iii. Inhibition of the Renin-Angiotensin- 
	 Aldosterone System

Class I 	 1. ACE inhibitors should be given and continued in-

definitely for patients recovering from UA/NSTEMI 

with HF, LV dysfunction (ejection fraction less than 

0.40), hypertension, or diabetes mellitus unless con-

traindicated. (Level of Evidence: A)

2. An angiotensin receptor blocker should be pre-

scribed at discharge to those patients who are intol-

erant of an ACE inhibitor and who have either clini-

cal or radiological signs of HF and LVEF less than 

0.40 (Level of Evidence: A)

3. Long-term aldosterone receptor blockade should 

be prescribed for post-UA/NSTEMI patients without 

significant renal dysfunction (estimated creatinine 

clearance should be greater than 30 mL per min) or 

hyperkalemia (potassium should be less than or 

equal to 5 mEq per L) who are already receiving 

therapeutic doses of an ACE inhibitor, have an LVEF 

less than or equal to 0.40, and have either symptom-

atic HF or diabetes mellitus. (Level of Evidence: A)

Class IIatus. 
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	 iv. NTG

Class I 	 1. NTG to treat ischemic symptoms is recommended.  

(Level of Evidence: C) 

	 v. Calcium Channel Blockers

Class I 	 1
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	 may be reasonable for patients at high CAD risk and 

low bleeding risk who do not require or are intoler-

ant of clopidogrel. (Level of Evidence: B)

	 vii. Lipid Management

Class I 	 1. The following lipid recommendations are 

beneficial:

a. Lipid management should include assessment of 

a fasting lipid profile for all patients, within 24 h of 

hospitalization. (Level of Evidence: C)

b. Hydroxymethyl glutaryl-coenzyme A reductase in-

hibitors (statins), in the absence of contra-indica-

tions, regardless of baseline LDL-C and diet modifi-

cation, should be given to post-UA/NSTEMI patients, 

including postrevascularization patients. (Level of 

Evidence: A)

c. For patients with elevated LDL-C (greater than or 

equal to 100 mg per dL), cholesterol-lowering thera-

py should be initiated or intensified to achieve an 

LDL-C of less than 100 mg per dL (Level of Evidence: A).

2.  Treatment of triglycerides and non–HDL-C is use-

ful, including the following: 

a. If triglycerides are 200 to 499 mg per dL, non–

HDL-C* should be less than 130 mg per dL. (Level of 

Evidence: B)
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b. If triglycerides are greater than or equal to 500 mg 

per dL†, therapeutic options to prevent pancreatitis 

are fibrate‡ or niacin‡ before LDL-lowering therapy is 

recommended. It is also recommended that LDL-C 

be treated to goal after triglyceride-lowering therapy.  

Achievement of a non–HDL-C* less than 130 mg per 

dL (i.e., 30 mg per dL greater than LDL-C target) if 

possible is recommended. (Level of Evidence: C) 

Class IIa 	 The following lipid management strategies can be 

beneficial:

a. Further reduction of LDL-C to less than 70 mg per 

dL is reasonable. (Level of Evidence: A)

b. If baseline LDL cholesterol is 70 to 100 mg per dL, 

it is reasonable to treat LDL-C to less than 70 mg per 

dL. (Level of Evidence: B) 
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	 viii. Blood Pressure Control

Class I	 Blood pressure control to less than 140/90 mm Hg 

(or less than 130/80 mm Hg if the patient has  

diabetes mellitus or chronic kidney disease). (Level  

of Evidence: A) Additional measures recommended to 

treat and control blood pressure include the 

following:

a. Patients should initiate and/or maintain lifestyle 

modifications, including weight control; increased 

physical activity; alcohol moderation; sodium reduc-

tion; and emphasis on increased consumption of 

fresh fruits, vegetables, and low-fat dairy products. 

(Level of Evidence: B)

b. For patients with blood pressure greater than or 

equal to 140/90 mm Hg (or greater than or equal to 

130/80 mm Hg for individuals with chronic kidney 

disease or diabetes mellitus), it is useful to add blood 

pressure medication as tolerated, treating initially 

with beta blockers and/or ACE inhibitors, with addi-

tion of other drugs such as thiazides as needed to 

achieve target blood pressure. (Level of Evidence: A).

	 ix. Diabetes Mellitus

Class I 	 Diabetes management should include lifestyle and 

pharmacotherapy measures to achieve a near-nor-

mal hemoglobin A1c level of less than 7% (Level of 

Evidence: B). Diabetes management should also in-

clude the following: 
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a. Vigorous modification of other risk factors (e.g., 

physical activity, weight management, blood pres-

sure control, and cholesterol management) as rec-

ommended should be initiated and maintained. (Level 

of Evidence: B) 

b. It is useful to coordinate the patient’s diabetic care 

with the patient’s primary care physician or endocri-

nologist. (Level of Evidence: C)

	 x. Smoking Cessation

Class I	 Smoking cessation and avoidance of exposure to en-

vironmental tobacco smoke at work and home are 

recommended.  Follow-up, referral to special pro-

grams, or pharmacotherapy (including nicotine re-

placement) is useful, as is adopting a stepwise strate-

gy aimed at smoking cessation (the 5 As: Ask, Advise, 

Assess, Assist, and Arrange). (Level of Evidence: B)

	 xi. Weight Management

Class Ia	 Weight management, as measured by body mass in

in



44

D
is

ch
ar

ge
/P

os
t-

D
is

ch
ar

ge

	 xii. Physical Activity

Class I	 1. The patient’s risk after UA/NSTEMI should be as-

sessed on the basis of an in-hospital determination 

of risk. A physical activity history or an exercise test 

to guide initial prescription is beneficial. (Level of 

Evidence: B) 

2. Guided/modified by an individualized exercise 

prescription, patients recovering from UA/NSTEMI 

generally should be encouraged to achieve physical 

activity duration of 30 to 60 min per day, preferably 

in the form of 7 (but at least 5) days per week of 

moderate aerobic activity, such as brisk walking, 

supplemented by an increase in daily lifestyle activi-

ties (e.g., walking breaks at work, gardening, and 

household work). (Level of Evidence: B) 

3. Cardiac rehabilitation/secondary prevention pro-

grams are recommended for patients with UA/

NSTEMI, particularly those with muasr20-sEEFFz7 acti

-
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	 xiii Patient Education

Class I	 Beyond the detailed instructions for daily exercise, 

patients should be given specific instruction on ac-

tivities (eg, heavy lifting, climbing stairs, yard work, 

and household activities) that are permissible and 

those that should be avoided. Specific mention 

should be made regarding resumption of driving, re-

turn to work, and sexual activity. (Level of Evidence: C) 

	 xiv. Influenza

Class I	 An annual influenza vaccination is recommended 

for patients with cardiovascular disease. (Level of 

Evidence: B) 

	 xv. Depression

Class IIa	 It is reasonable to consider screening UA/NSTEMI 

patients for depression and refer treatment when  

indicated. (Level of Evidence: B)
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	 xvi. Hormone Therapy

Class III	 1. Hormone therapy with estrogen plus progestin, or 

estrogen alone, should not be given de novo to post-

menopausal women after UA/NSTEMI for secondary 

prevention of coronary events. (Level of Evidence: A)

2. Postmenopausal women who are already taking 

estrogen plus progestin, or estrogen alone, at the 

time of UA/NSTEMI in general should not continue 

hormone therapy. However, women who are more 

than 1 to 2 years past the initiation of hormone ther-

apy who wish to continue such therapy for another 

compelling indication should weigh the risks and 

benefits, recognizing the greater risk of cardiovascu-

lar events and breast cancer (combination therapy) 

or stroke (estrogen). Hormone therapy should not be 

continued while patients are on bedrest ients are or(k41 re
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